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Factory Inspection Report

NO: FM-Q-008-A/1
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Batch No. M231124085 Specification 765mm x 75 1m
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Production Date 2023-11-26 Inspection Date 2023-11-26
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Test Standard QB/HL-C01-2013
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Test Items Unit Standard Test Result Justification Test method
TR A =18 21.5 PASS /
. MPa GB/T1040. 3
Tensile strength at break i >18 06, 5 PASS
W 2 K N =200 625 PASS
. % GB/T1040. 3
Elongation at break o 600 736 PASS
B 2 i <0. 25 0.116 PASS
AR o / GB/T10006
Coefficients of friction ] <0.95 0. 104 PASS
NN =]
Wett{liﬂrffifsion VS| nN/m =38 38 PASS GB/T14216
. e /ME -8 4 PASS
T}fir;kfs o GB/T6672
e S ON| +8 4 PASS
RGES NS . Pression
Initial sealing temperature / C / 107 PASS 0. 3MPa Time 1S
TREIE
AWBEd{tEh / mm 0-+3 767 PASS GB/T6673
i
Appii);nce / / GB/T4456 PASS PASS GB/T4456
FEHE WIS
Analysis Conclusion Pass the test
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Notes
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